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LSRG
1 217 0. 30 5.03 TRL . FMEPSAIR
2 o1y 0. 60 9.89 TRar. FMEPAIR
3 917 0.90 18413 TRE. FEPAAZR
4 217 1.20 18. 81 THL. REEPARER
5 217 1.50 R 15 THL. FEEPAIAR
6 217 1.80 24. 69 THE. FMEPAIAR
7 217 2. 10 29. 58 THE. BWMEPEAIAR
8 217 2. 40 HHERE, HE TR FEBHEAIER
9 217 2.70 / THE. FMEPAIS
10 217 3. 00 / THY . RWEPARINR
11 217 3. 30 / THG . FuEBIAINER
12 217 3. 60 / THa. FHERIRIS
13 217 3.90 / THG. FWERAINE
14 217 4.20 / TR RWERAIZR
15 2 4. 50 / THG. FEPARIER
16 217 4. 80 / TR FWEPAIS
17 217 5.10 / TR RWEPAIS
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18 217 5. 40 / THL. FMEFERAS
19 217 5. 70 / T FMEUTRZ
20 217 6. 00 . THL. FWEPFAZR
21 217 6. 30 / TR, BWEERAR
22 2117 6. 60 / Rk, FRERH LR
23 g1 6.90 / BEER, RUES
24 217 7.20 / mEEA, RWHEES
25 217 7.50 / AR T

(AL FEIEID




EXgA IRREAERRPORRMRE
TEST REPORT OF NATIONAL CENTER FOR QUALITY
SUPERVISION AND TEST OF BUILDING ENGINEERING

4545 (No. of Reporh) : BETC-CL2-2015-02800 % 4 71 3t 9 T(Page 4 of 9)
B s CL2-2015-02800-2 Fﬁ&ﬁﬁiﬁi, mm 6100
pEiL, m i B e

R
1 217 0. 30 4. 58 FTHE . FWEPAIAR
2 217 0. 60 9.717 FRLG. FMEPAAR
3 217 0.90 13.48 THL . FRIEPAAE
4 217 1.20 19. 74 Ty, FREWARINE
5 217 1. 50 2222 TR RWERANZ
6 Y 1. 80 24. 95 TR . FWEPAIAR
7 217 2.10 29.76 THL. RWEFEANER
8 217 2. 40 BHER, #XR FRL . RMEPAAR
9 217 2.70 / TR FWEBRAIASR
10 217 3. 00 / TRL. BWEFAAER
11 217 3.30 / TR FWEHEANE
12 217 3. 60 / TRE. BWEFEANE
13 217 3.90 / TRE, RWEBRAAR
14 AR/ 4. 20 / TR FWEBEAIASR
15 217 4. 50 / TR, RWERAAR
16 217 4. 80 / FHL. FmERAINE
17 217 5.10 / L. FWEPAINS
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18 2117 5. 40 / THL. RWERAIG
19 2117 5.70 ; THL. RWEPFAZ
20 2117 6. 00 / TR, RWEBEFIASR
21 217 6. 30 / THL. FEEPAIAS
22 217 6. 60 / TR, RWEPAAR
23 217 6. 90 / THL . FEEPIINS
24 217 7. 20 / BELK, FRIES

25 217 7.50 i/ mEE K, RREEHRS
26 217 7. 80 / ¥k kte, F1EE
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UL SRV
1 217 0.30 3.43 TR FHEPIINE
2 217 0. 60 8. 66 THL. FMERRINER
3 217 0.90 12. 80 THE. FERRIER
4 217 1.20 19. 39 THE. FWEPTAR
5 217 1. 50 21. 36 THL . BHEPSRIAR
6 217 1.80 24.75 TG FRERAIAR
7 231 2.10 29. 72 TR, FWEPIRRE
8 217 2. 40 BHER, HXR THL . BWERAAR
9 247 2.70 / TR REEPRAS
10 217 3.00 y THE FmERAIR
11 217 3.30 / L. BWEPAAR
12 2117 3. 60 / THE. BWEPSIIAR
13 217 3.90 / TR REEPAAR
14 217 4. 20 / TR REEIRIS
15 217 4. 50 / TRL . FEPAIAR
16 AT 4. 80 % THE. FWEPTIAR
i 217 5.10 / TR, RRERAIR
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18 3 5. 40 / TR BRSNS
19 217 5. 70 / TR RWEPIRIAZR
20 247 6. 00 / TR . BREPRIAE
21 217 6. 30 b TR BRHEHRINE
292 217 6. 60 / BEEX
23 217 6.90 7 RS, TR IR
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